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Conditions

Thig report may be reproduced and distribuled to your clients, provided thal it is reproduced and
distributed in full.

Specimens will be disposed of four weeks from the dale of this report, unless othensvise instrucled,
Opinions, comments and interprelalions expressed in this report are showm in ilalics,
Coples of INSPEC iMerpretations referenced in this report ane availabde upon request.

Tesls marked @ are nolt included in our ANAB Scope of Accreditation.

This report has been provided in accordance with our standard Terms of Business, which can be
viewed at, and printed from:

hitp.finspec-intemational.com/ToB. pdf
I you have difficulty accessing the Terms of Business, you may conlact us for a copy.
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Summary of assossment”
Clause | Requirement “:;;“H":{"
315 Deployment Indicator Pass |
315 Activation force Pass Q
3z Energy absorber Ltd
321 | Material NAs
322 Terminations Ltd
323 Conneclors
324 Dynamic peformance = armbient dry Pass
Dynamic performance = amblent wal - Pass
325 Dynamic performance — cold dry ' [Pass
Dynamic performance - hot dry o
326 Static strength Fm‘—‘i‘ ﬁ
327 Slatic test for wrap-around lanyards (3600 b - abraded)
328 Static test for wrap-atound lanyards, (S000 Ibf - unabraded)
329 Static test for Y-lanyards
32101 | Dynamic test for Y-lanyards (Single connection)
32102 | Cynamic test for Y-lanyards (Oual connection)
32103 Dynamic lest fer Y-lanyards (Hip connection)
51752 | Marking vl Tus
53754 | Instructions el b
Koy
Shading shows the clauses requested. Any other clauses were nol requested.
Pass Reguirement satisfied,
Ltd Testing requesied was insufficent complelely 1o venfy compiance with the clause,
Refer to the "Resull details” section for more information.
Faal Reqguirernent not alizbed, Refer to the "Resull details” section for mone infarmation.
MAs Assesament nol carmed oul.
MAp | Requirement not applicabie,
NT Requested bul not tested due to eary termination following failure.

* Assessment relates only 10 those specimens which were tested and ane the subject of this repon.
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Submission detalls 01
Product Quantity = Dates recelved INSFEC specimen no.
Stk absoblig lagand; model 20 | 25November 2019 | 2622601 - 2622620
| JE332205N o1 27 November 2019 2G22621
Shock abBorbing lanyard, model 02" . | 25November 2019 | 2G22701-2G22702. |
| JE3Z2205L M 27 November 2019 2622703
Shock shellling lanyard, motel D2 | 25 November 2018 | 2G22901 - 2622902
JE3N227L 01 27 November 2018 2G22903

Erocedures

The specimands datailed within the submissions abowe wers used for the lests covared by this report.

Tesling was performed in accordance with ANSI Z352.13-2013 unless olhenwise specified below,
Reference should be made o the standard when reading this report,

Unless stated othanwise, specimens were lested in the condition as received by INSPEC.
Tesling was performed al INSPEC's laboratory in Kunshan, China.

The manufaciurer declared the following:
Shock absorbing lanyard JE3I122TL use the same shock pack as model JE3IZ205MN and JEIIZ22050L

Shock absorbing lanyard JE331227L is a single beg varianl model of twin legged energy absorbing
lamyard JEIZZZ0D5L. Both producs use the sarme malerials,

To avoid duplicate lesling, some best resulis of medel JEIIZZ06L and JEFIZ205M ane shared across
o el JEIZ122TL. See results details Below,
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Besult dotalls

31.5

+.1.6

3.2

321

3.2.2

Deployment indicator

Subseguent 1o the testing of specimens 2622001, 2622902 and 222903 against
3.2.4, it became obvious that the energy absorbers had been activated.

Activation force
Specimens 2622601, 2622602 and 2522603 ware assassed.

The specimens showed no sign of activation when subjected to the 450 pounds static
forca,

The permanenl elongation of the specimen 2G22601, following the lest, was
0.59 inches. This is less than the maximum 2 inches permitted.

The permanent elongation of the specimen 2622602, following the lesl, was
039 inches. This is less than the maximum 2 inches permitted.

The permanent elongation of the specimen 2622603, following the test, was
0.58 inches, This is less than the maximum 2 inches pemmitted.

Personal Energy Absorbing Lanyard Companant
Specimen 2622604 was assessed.

The specimen incorporaled a Personal Enengy Absorber Component which satisfied
this standard.

Materials
Specimen 2622604 was assessed.
Webbing was used on the consiruclion of the energy absorbing lanyard,

The materials used in the construction of this energy absorbing lamyard, and their
characteristics, were nol assessed, Manufaciurer to carfify.

Terminations

Specimen 2522604 was assessed.

The energy absorbing lanvard was constructed of webbing,

The end terminations satisied 3.2.2.2, a5 appropnate (see below),

Page 5 of 16
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Lid
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3.2.2.2 Wabblng tarminations

a)

b)

-]

&)

Specdmen 2522604 was assessed,

Lock stilches sewn on all stiched eve lerminalion seaps were nol 238es3ed.
Manufacturer 1o ceify,

Thiz materal and characlenstics of thread used was nol assessed. Manufaciurer (o
cartify,

Threads used for sewing the webbing were black colour. This conlrasied with the
yellow colour of the webbing,

Webbings were probecled from concentrated wear al all interfaces with load-bearing
connector elements.

The ends of the webbing were hol-cut 50 as to prevent unravelling.

Page 6 of 16

Pass

Fass
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3.2.4

3.2.4

3.2.4

Dynamic parfermance test - Amblant dry conditlen (average arrest forca)
Specimens 2G22501, 2622002 and 2G22003 were assessed,

During the dynamic performance tesis, the average amest force of the specimens
were recorded as follows:

Specmen 2622001 was 835 pounds.
Specimen 2622002 was 784 pounds.
Specimen 2622003 was 7598 pounds. Pass

it

These values are less than the maximem 500 pounds permitied,
See Annex 1 for the plol of force versus ime.

Dynamic porformancs tost - Ambiont dry condition (maximum arrest force)
Specimens 2622001, 2622502 and 2622503 were assessad,

During the dynamic performance lests, the maximem armest force of the specimens
wiare recorded as Tollows:

Specmen 2622801 was 1015 pounds. Fass
i 2622002 was 944 pownds. Pass
Specimen 2622503 was 940 pounds. Pass

These values are less than the maximem 1,800 pounds permitied.
Sed Aniex 1 0or the plol of Torce Versus time,

Dynamic perfermance test - Amblent dry condition (deployment distance)
Specimens 2622001, 2622902 and 2G22003 were assessed,

During the dynamic performance 1ests, the deployment distance of the specimens
were recorded as follows:

Specimen 2622501 was 39.0 inches. Pass
Specimen 2622002 was 394 inches, Fass
Specimen 2622903 was 33.7 inches. Fazs

These values are less than ihe maxmem 48 inches pemuifted,
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325

3.2.5

325

Dynamic parfermance test - Amblent wet conditlen (average ammest forca)
Specimens 2G22507, 2622604 and 2G22609 were assessed,

During the dynamic performance tesis, the average amest force of the specimens
were recorded as follows:

Specmen 2622607 was 97T pounds.
Specamen 2622608 was 083 powunds.,
Specimen 2622609 was 986 pounds. Pass

it

These values are less than the maximem 1,125 pounds permitied,
See Annex 1 for the plol of force versus time.

Dynamic porformancs tost - Ambiont wot condition (maximum arrest forca)
Specimens 2622007, 2622608 and 2622600 were assessed,

During the dynamic performance lests, the maximem armest force of the specimens
wiare recorded as Tollows:

Specmen 2622607 was 1467 pounds. Fass
i 2622608 was 1443 pounds, Pass
Specimen 2622609 was 1481 pounds, Pass

These values are less than the maximem 1,800 pounds permitied.
Sed Aniex 1 0or the plol of Torce Versus time,

Dynamic perfermance test - Amblont wat condition (deployment distance)
Specimens 2622607, 2622608 and 2G22609 were assessed,

During the dynamic performance 1ests, the deployment distance of the specimens
were recorded as follows:

Specimen 2622607 was 31.7 inches, Pass
Specimen 2622608 was 32.0 inches, Fass
5 . 2622600 was 31.5 inches. Fass

These values are less than ihe maxmem 48 inches pemuifted,
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325

3.2.5

325

Dynamic parfermance test = Cold dry condition {average arrest force)
Specimens 2622610, 2622611 and 2G22612 were assessed,

During the dynamic performance tesis, the average amest force of the specimens
were recorded as follows:

Specmen 2622610 was 843 pounds.
Specmen 2622611 was 853 pounds.
Specimen 2G22612 was 831 pounds. Pass

it

These values are less than the maximem 1,125 pounds permitied,
See Annex 1 for the plol of force versus time.

Dynamic porformancs tost - Cold dry condition (maximum anrast forco)
Specimens 2622010, 2622611 and 2622612 were assessad,

During the dynamic performance lests, the maximem armest force of the specimens
wiare recorded as Tollows:

Specmen 2622610 was 1034 pounds. Fass
Specimen 2G22611 was 1085 pounds. Pass
Specimen 2622612 was 995 pounds. Pass

These values are less than the maximem 1,800 pounds permitied.
Sed Aniex 1 0or the plol of Torce Versus time,

Dynamic perfermance test - Cold dry condition (deploymaont distanca)
Specimens 2622610, 2622611 and 2G22612 were assessed,

During the dynamic performance 1ests, the deployment distance of the specimens
were recorded as follows:

Specimen 2622610 was 37.0 inches. Pass
Specimen 2622611 was 36.5 inches, Fass
Specimen 2622612 was 365.8 inches. Fazs

These values are less than ihe maxmem 48 inches pemuifted,
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325

3.2.5

325

3.2.6

Dynamic parfermance test - Hot dry condition {average arrest forca)
Specimens 2G223613, 2622614 and 2G22615 were assessed,

During the dynamic performance tesis, the average amest force of the specimens
were recorded as follows:

Specmen 2622613 was 807 pounds.
Specmen 2622614 was 817 pounds.
Specimen 2622615 was 854 pounds.

These values are less than the maximem 1,125 pounds permitied,
See Annex 1 for the plol of force versus time.

Dynamic porformancs tost - Hot dry condition (maximum arrest forco)
Specimens 26220130, 2622614 and 2622615 were assessad,

During the dynamic performance lests, the maximem armest force of the specimens
wiare recorded as Tollows:

Specmen 25622613 was 938 pounds.
Specimen 2G22614 was 1087 pounds.
Specimen 2622615 was 1204 pounds,

These values are less than the maximem 1,800 pounds permitied.
Sed Aniex 1 0or the plol of Torce Versus time,

Dynamic perfermance test - Hot dry condition (deployment distanca)
Specimens 2622613, 2622614 and 2G22615 were assessed,

During the dynamic performance 1ests, the deployment distance of the specimens
were recorded as follows:

Specimen 2622613 was 39.8 inches.

Specimen 2622614 was 40,3 inches,

Specimen 2622615 was 39.2 inches.

These values are less than ihe maxmem 48 inches pemuifted,
Static strength

Specimens 2G22504, 2622605 and 2G22606 were assessed,

The specimens withstood the tensibe tests of 5,000 pounds applied for 1 minule
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Fass
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51  General Marking Requirements
51.1  Markings shall be in English. Fass
51.2  The legibility and attachment of reguired markings shall endue for the life of the Mis
component, subsystem of system being marked was nol assessed,
Marking labels provided slectronically were wsed for assessment
When pressure sensitive labels are used, they shall comply with the applicable Mg
provision of reference B.5.1. This requirement was not assessed. Manufacluner lo
certify,
5.1.2  Eguipment shall be marked with the following:
- part number and model deskgnation; [JEIZ1227L] Fass
- wear of manufaciure; [2019] Fass
- manufacturer's name o logo: [JECH) Pass
- capacity rating; [130-310 Ibs] Fass
= serial number; [000001] Pass
- slandard number; [AMSUASSE Z359.13-2013) Pass
-waming to ollow the manufaciwers instmuctions incleded with the equipment al Pass
tire of shipment from the manufacturer.
52  Specific Marking Requirements
521  Energy absorbing lanyards shall be marked to identity:
- the fiber used in the matenal of construction; [Polyester] Fass
« i gy [G 1) Pass
*the need o avold contact with sharp adges and abrasive surfaces: Pass
- the need to make only compatible connections; Fass
+ i Masamum clongabion; [48 inch) Fass
- restriction, if any, on the types of components, subsystems, or systems with which Nap
the energy absorber i3 designed 1o be used;
- the average amest force, maximum free fall distance and capacity of the enengy Ltd
absorber on 3 separate label identical in size, color and content as figure 16a and
164 of the slandard; [size and color were nol assessed)
-6 fl FF personal energy absorbers shall be in black print on a contrasting white MAs
background:
12 f{ FF personal energy absorbers shall be in while print gn a contrasting black Nap
background;;
5.2.2 - Inaddition 1o 5.2 1, Y-lanyards that fail the Dynamic Hip Test detailed in 3210, NAp

must include a waming label on both connecting ends of the lanyard specifically
dirgcting users how 1o safely store the unused leg of the lanyvard,
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5.3

The instructions 1o users have beéen assessed a5 deladl bebow. wilh reference only 1o (he

Ganaral Instructlon Requiremeants

relevant requarements of the Standand,

INSPEC Technical Senices has nol assessed these instructions wilh respect 1o claims made
by the manufacturer outside of these requirements, and therefore accepls no responsibility for

the legitimacy of any such claams,

5.3.41

5.3.2

5.3.3

534

Instructions shall be provided to the user, prinfed in English, and affuced to the
equiprment a1 the time of shipment from the manufacturer,

Uszer instruchions were provided elecironically and used for assessment

Instusctions shall contain the foliowing nfoqmation:

- a stabement thal the manufacturess instruchions shall ba provided to users,

- manufaciurer's name, address, and lelephone number;

- manufaciurer’s parl number and model designation for the equiprment;

- intended use and purpose of the equipment;

- proper method of use and Emilalion on use of the equipment;

“illustrations showing locations of markings on the equipment;

- repreduction of printed information on all markings:

- inspection procedutes requined 10 assuns the Gquipment is in sendceable condition
and operating cofmecthy;

anchorage requirements;

- an Musiration of how 1o caloulate free fall distances:

- criteria for discarding equipmeant which falls inspection;

- procedues for cleaning, maintenance, and storage;

creference 1o the ANSUVASEE Z359.13, Parsonal Energy Absorbers and Enengy
Absovbing Lanyards, slandard and applicable regulations goveming occupaticnal
safety.

Inginections shall require that only the equipment manufacturer, of persons o

entities authonzed inwiting by the manufacturer, shall make repairs to equipment,

Insiructions shall requine the user 1o remove equipment from fiekd sendce if il has
been subjected to the forces of aresling a fall,
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Pass

Pass
FPass

Fass
Pass

FPass
Fass
Fass

Fass

Pass
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4  Spaciic Instructlien Requiremants

£4.1  In addition 10 general instruction the requinements, writhen instructions Tor personal
energy absorbers shall include:

- the matenal used in the personal energy absorber consiruchion; Pasg
- the need to make only compatible connections and limitations of compatibility; Pass
- proper mathod of coupling the personal energy absorber to adjiacent componants of Fass

the syslem;

- the maximum arrest force of the personal energy absorber when dynamically tested Fass
iry Accordance with the requirements of this slandard;

- the masimium elongation of the personal enengy absorber when dynamically tested FPass
in accardance with the requirements of this standard.

- a reference chart that indicales the deployment distance of the personal energy MAs
absorber according Lo the user weight and free fall distance;

- & stalement thal indicales information necessary in designing fall protection Fass
gystems shall be made available from the manufacturer,

- Manufacturers may provice designers of fall prolection sysiems a representative MAL

graph(sy of the time history plod of the loading from a drop test,
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Estimates of the uncertainty of measuremant

Page 14 of 16

Clause Toest Uncartainty
311 Classifcations =
32 Material -
313 Terminalions =
1.4 Conneclars -
315 Deployment indicator :
36 S o '
Permanen] elongation 0.33%
3T Static strength "
Foroe 1.7%
318 Dynamic performance = ambilent dry Dapm-_.rnmt'dism_ e
319 Dynamic performance = varous conditions S .
Ceployment distance 1mm
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Estimates of the uncertainty of measuremant
| Clause | Test Uncertainty
|32 Personal Energy Absorber Componen. H fitted See report
| 321 Materials .
| 322 Terminations -
(323 Connectors See report
3.2.4 Dhynamic performance — ambient dry | Force Al
Deploymen! dislance = Tmm
325 Dynamic performance — vanious Force * 3.0%
| condiions Deployment distance + Imm
328 Staﬂcslrenglh_—_single[anﬁm ~ See Note 1
Stalic strength — slippage +2.1%
!' _— g?rfyaaﬁl‘ldT ;ﬁ Static strength - Wrap-around energy absorbing Sy L1
,' 328 Static strength - Wrap-around énergy abgorbing lamyards onby See Mole 1
329 Static strength - Y-lanyards onty See Note 1
33104 | Dynamiclest, Y-lanyards only - Single Force * 3.0%
connection Deployment distance £ Imm
32102 | Dynamic test, Y-lanyards only - Dual connection | Force + 3.0%
132103 | Dynamic test, Y-anyards only - Hip connection See Mole 1
|51/52 | Marking B
[ 53754 Information -

Hote 1. The acceplance criterion for this test is a straightforeard “Pass/Fail’, rather than a numencal
value. Consequently, as there is no valee to be repored, uncerlainty has nol been reported
gifher,

Mole 2. The uncertainty value is based on a slandard uncertainty multiplied by a coverage factor k = 2,
which provides for a confdence level of approcamately 95%. Values expressed as a
perceniage (%) are relative.

Mote 3. It should be noled that the above values have nol been taken into account when making
assessments againsl the pasafiail criteria,
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ANNEX

This Annex Comprises b sechons.

1. PFiols of armest force varsus time.

2. Photograph of the product tested,

(12 pages)

{1 page)
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